Final Report of the Small Business Advocacy Review Panel on EPA’s Planned Proposed Meat and Poultry
Products Effluent Limitations Guidelines Rulemaking

APPENDICES

Appendix A1l: Materials Shared with Small Entity Representatives for the
Pre-Panel Outreach Meeting held on May 2, 2023

Appendix A2: Materials Shared with Small Entity Representatives for the
Panel Outreach Meeting held on July 17,2023

Appendix B1: Written Comments Submitted by Small Entity
Representatives following the May 2, 2023 Pre-Panel Outreach Meeting

Appendix B2: Written Comments Submitted by Small Entity
Representatives following the July 17, 2023 Panel Outreach Meeting



Final Report of the Small Business Advocacy Review Panel on EPA’s Planned Proposed Meat and
[...]
pollutants from MPP facilities may passthrough and cause interference for
some POTWs

* In September 2021 (Preliminary Effluent Guidelines Program Plan 15), EPA
announced a rulemaking to revise the existing discharge standards for the
meat and poultry products industry

o 1 E A United States Offlce Of Water
A P Environmental Protection
\’ Agency




Pollutants and Environmental Impact (context)

* Excess nutrients contribute to harmful algal blooms and areas of low oxygen
(“dead zones”).

* Nitrates contaminate waters used as sources for drinking water and
recreation while negatively impacting farming and ranching uses, aquatic life,
and ecosystem health.

* 58% of the nation’s rivers and streams and 45% of our lakes have excess levels
of phosphorus.

* 43% of the nation’s rivers and streams and 46% of our lakes have excess levels
of nitrogen.

* Communities near MPP facilities are likely to experience multiple .
environmental stressors, and in these communities, minority and low-income

percentiles exceed U.S. averages.

o 1 E A United States Offlce Of Water
A P Environmental Protection
\’ Agency



MPP Indirect Dischargers and POTWs

* Nationally, POTWs are not required to treat wastewater for nutrients.
Nutrients from MPP facilities passthrough to the environment

- Some POTWSs have no pretreatment programs for Industrial Users

* An initial analysis of 100+ POTWs found 73% of the POTWs receiving MPP
wastewater have violation‘s) for pollutants found in MPP wastewater
including: conventional pollutants, nutrients, and chlorides

* 33 U.S. Code § 1317 (b)él) Pretreatment standards shall be established to
prevent the discharge of any pollutant through treatment works which are
publicly owned, which pollutant interferes with, passes through, or otherwise is
Incompatible with such works.

* 40 CFR 403.3 (p) Pass Through means a Discharge which exits the POTW into
waters of the United States in quantities or concentrations which, alone or in
conjunction with a discharge or discharges from other sources, is a cause of a
violation of any requirement of the POTW's NPDES permit

o 1 E A United States Offlce Of Water
A P Environmental Protection
\’ Agency



Current ELG (direct dischargers)

m Facility Type Facility Size Ib/yr production | # of Facilities | Currently Regulated Pollutants

A-D Meat Slaughterhouses and Packinghouses | >50M lb/yr 39 Conventional, Ammonia, Total Nitrogen
<50M Ib/yr 13 Conventional

E Small Processors of finished meat products | <6000 Ib/day 18 Conventional

F-I Meat further processors >50M Ib/yr 20 Conventional, Ammonia, Total Nitrogen
<50M Ib/yr 14 Conventional, Ammonia

J Renderers >10M Ib/yr 19 Conventional, Ammonia, Total Nitrogen

K Poultry First Processors >100M Ib/yr 79 Conventional, Ammonia, Total Nitrogen

L Poultry Further Processors >7M lb/yr 1 Conventional, Ammonia, Total Nitrogen

Current General Pretreatment Regulations (indirect dischargers)

Facility | Facility Size Prohibitions | Currently Regulated Pollutants
Type Ib/yr production

All All All General A User may not introduce into a POTW any pollutant(s) which cause Pass Through or Interference.

Specific Solid or viscous pollutants in amounts which will cause obstruction to the flow in the POTW
resulting in Interference

Any pollutant, including oxygen demanding pollutants (BOD, etc.) released in a Discharge at a flow
rate and/or pollutant concentration which will cause Interference with the POTW.

o 1 EPA United States Offlce Of Water
\__A Environmental Protection
\’ Agency




Small Entity Definitions

NAICS |[Industry Description Monthly Average # of Full/Part time
Employees over last 24 months*

311611 |Animal (except Poultry) Slaughtering |1,000

311612 |Meat Processed from Carcasses 1,000

311613 |Rendering and Meat Byproduct 750
Processing

311615 |Poultry Processing 1,250

The definitions of small entities for the MPP industry are listed in SBA’s regulations at 13 CFR 121.201
(SBA’'s method of calculation can be found in 13 CFR 121.106). The SBA definitions for small
businesses vary by NAICS category and are regularly updated.

o 1 E A United States Offlce Of Water
A P Environmental Protection
\’ Agency




Small Entities Potentially Subject to Revisions

NAICS |Industry Description Number of Small Firms |Number of Large Firms
with in-scope facilities with in-scope facilities
(preliminary analysis) (preliminary analysis)
311611 |Animal (except Poultry) [469 18
Slaughtering
311612 |Meat Processed from 592 12
Carcasses
311613 |Rendering and Meat 33 3
Byproduct Processing
311615 |Poultry Processing 276 23
Other 362 75
Total 1732 131

Office of Water

F o 1 United States
- EA Environmental Protection
\’ Agency




Consultation with Small Entity Representatives

* EPA is interested in information, advice, and recommendations from the
small entity representatives (SERs) to minimize impacts to small entities

* This information will be used to develop a regulatory flexibility analysis,
which becomes part of the record for the potential regulation

* For rules that may have a significant economic impact on a substantial
number of small entities, the Regulatory Flexibility Act (RFA) requires
agencies to evaluate regulatory alternatives that may minimize the burden
on small entities expected to be regulated.

* Your feedback can help shape selection of regulatory alternatives

o 1 E A United States Offlce Of Water
A P Environmental Protection
\’ Agency



Consideration of Regulatory Alternatives

* The RFA notes that the regulatory alternatives must be consistent with
the stated objectives of applicable statutes (i.e., the Clean Water Act
(CWA)), and suggests significant alternatives such as:

* the establishment of differing compliance or reporting requirements or
timetables that take into account the resources available to small entities

* the clarification, consolidation, or simplification of compliance and reporting
requirements under the rule for such small entities;

* the use of performance rather than design standards; and

e an exemption from coverage of the rule, or any part thereof, for such small
entities.

o 1 E A United States Offlce Of Water
A P Environmental Protection
\’ Agency




CWA 301(b) and 304(b) — Statutory Factors for Revising ELGs:

* The industry's processes, raw materials, products, and byproducts
* Locations, age of equipment and plant size

* Types and amounts of pollutants discharged

* Control technology performance and cost

* Economic achievability for the industry

* Impacts of the regulations on other media such as air pollution and
solid waste (sludge disposal)

o 1 E A United States Offlce Of Water
A P Environmental Protection
\’ Agency



Rulemaking Scope: Potential Revisions to the ELG

1. Consider updating nutrient effluent limits for nitrogen (TN) and establishing
limits for phosphorus (TP) - Part of EPA's strategy to reduce nutrient discharges
to the nation's waters

2. Evaluate and consider setting effluent limits for other pollutants including:
conventional pollutants and chlorides

3. Consider adding pretreatment standards for facilities that discharge to POTWs.
Considering: conventional pollutants, nitrogen, phosphorus, chlorides

4. Consider revisions to production size thresholds and subcategories. The
proposed rule may have production thresholds where facilities below that
threshold may be subject to less stringent ELGs, best management practices,
or no limitations at all

o 1 E A United States Offlce Of Water
h_ P Environmental Protection
\’ Agency



Engineering Analysis: Data Sources

* Questionnaire — Thank you! Sent out to all MPP facilities identified by EPA
* Sampling events at 6 facilities

* Discharge Monitoring Report data, permits, fact sheets, facility process
and wastewater flow diagrams

* Presentations and Discussions with facilities, POTWSs, industry groups and
leaders, stakeholders, vendors

* Discussions with EPA regions, permit writers
* Discussions with USDA

 CAPDET modelling — wastewater treatment plant design and cost
estimation

o 1 E A United States Offlce Of Water
A P Environmental Protection
\’ Agency



Engineering Analysis: Wastewater Treatment Options Development

* Considerations for Direct Dischargers to update limits to reflect current technology:
* Phosphorus removal
* More complete denitrification to reduce TN
* Chlorides removal
e E. coli

* Considerations for Indirect Dischargers to protect POTWs from passthrough and
interference:

* Screening, oil and grease removal, and equalization

* Phosphorus removal

* Nitrogen removal including denitrification to address nitrate
* Chlorides removal

* Conditional limits to allow off-ramp from pretreatment standards for nutrients where
POTW already removing nutrients.

* Reduces costs for indirect dischargers and eliminates redundant treatment

o 1 E A United States Offlce Of Water
A P Environmental Protection
\’ Agency




Treatment Technologies

Conventional Pollutant Removal: Oil & Grease, TSS, BOD, fecal coliforms
e Screens, grit removal
* DAF (Dissolved Air Flotation) — removes oil & grease, solids, BOD

Chemical Phosphorus Removal: (Total Phosphorus)
* Alum or ferric chloride chemical addition. Generally added before the DAF or secondary
clarifier

Nitrogen Removal: (Total Nitrogen)

* Anaerobic lagoon

* Bio = Biological treatment with Nitrification/Denitrification
 Effectively — 5 stage Bardenpho Process

o 1 E A United States Offlce Of Water
A P Environmental Protection
\’ Agency



Treatment Technologies

Pathogen Removal - Disinfection
e Chlorination/dechlorination
* Applies to direct dischargers only

Chlorides Removal — hides, Kosher slaughter, curing, brining, water softening, etc
» Separation, evaporation system or haul off-site

Solids Handling
* Facilities with flows >10,000 GPD - Belt filter press, gravity thickening
 All Facilities: hauling and landfilling

*Facilities may comply with effluent limits using any technologies they choose.*

o 1 E A United States Offlce Of Water
A P Environmental Protection
\’ Agency



Economic Analysis: Data Sources

e 2022 MPP Detailed and Census questionnaires
* Hoovers Dun & Bradstreet - estimates for revenue and employment

e Economic census data

* USDA-Food Safety and Inspection Service (FSIS) data

* Facility employment information
 Facility production information

e USDA-Economic Research Service (ERS) data
* Meat and poultry prices
 Sales volumes
* Market trends

o 1 E A United States Offlce Of Water
A P Environmental Protection
\’ Agency



Economic Analysis

* The Economic Analysis will assess:
 Facility-level Impacts
* Firm-level Impacts
* Market-level Impacts
* Societal Benefits

* Considerations for the analysis:

* Potential revisions to the ELGs may expand regulations to cover additional facilities and
indirect dischargers. This may include some small entities (firms).

* This emphasizes the importance of Regulatory Flexibility Analysis requirements
to consider potential impacts to small entities and alternatives to minimize those impacts.

o 1 E A United States Offlce Of Water
A P Environmental Protection
\’ Agency



Example Regulatory Structure: Indirect Meat Further Processor

Production (million lbs/yr)* <1 1-20 >20

No numeric discharge Nitrogen, Phosphorus, TSS,

Regulated Pollutants Oil & Grease, TSS, BOD

standards BOD, Oil & Grease, Ammonia
Technology Basis Pollution Prevention Dissolved Air Flotation (DAF) Nljiﬁlizm"ig:t?&i/cgleiil':reimc;\':iaolln
High-Chloride Waste Streams No requirements Pollution Prevention Segregva;’;ierzn(ﬂsr:::raggeement
Example Facility Size (Mlb/yr) 0.5 10 30
Wastewater flow (gal/day) 1,500 8,500 80,000
Capital Cost (one time) S5,000 $800,000 S3.2 M
Annual O&M $5,000 $41,000 $400,000

Annual Monitoring Cost** No requirements $4,000 $6,000

*Examples for illustration — production thresholds in proposed rule will be based on statutory factor analysis
**Assumes monthly samples for all regulated pollutants

o 1 E A United States Offlce Of Water
A P Environmental Protection
\’ Agency




. *Other: Capital - site prep,
Example: Indirect POUItry Further Processor engineering, contingency

: : : : - : Annual — auxiliary
Chicken deboning/marinating, 6 million lbs/yr, discharges to POTW functions, lab/admin staff

* Flow: 7,000 GPD

* TIP: None
Capital Costs (one time capital costs)
Anaerobic Chem P
Pretreatment Lagoon Bio Removal Solids Other
Add C $147,000 SO SO SO $255,000 $330,000
Annual O&M Costs
Anaerobic Chem P
Pretreatment Lagoon Bio Removal Solids Monitoring
Add C $13,000 SO SO SO $44,000 $4,000

g Y EPA United States Office of Water
\__~ Environmental Protection
\’ Agency



Example: Indirect Meat Slaughterhouse

- Beef slaughter and hides processing, 30 million Ibs/yr, discharges to POTW
* 24,000 GPD, hides processing: 200 GPD, evaporation system**

* TIP: None
Anaerobic Chem P
Pretreatment Lagoon Bio Removal Solids Chlorides** Other*
Add C $140,000 SO SO SO S1M $74,000 S1M
Add C,N,P $170,000 $35,000 $700,000 S$534,000 S1M $74,000 S1.9M
Anaerobic Chem P
Pretreatment Lagoon Bio Removal Solids  Chlorides** Monitoring
Add C $35,000 SO SO SO $35,000 $18,000 $4,000
Add C, N, P $35,000 $10,000 $200,000 S$80,000 S$75,000 $18,000 $6,000

g Y EPA United States Office of Water
o Environmental Protection
\’ Agency



Example: Indirect Poultry Slaughterhouse
* Poultry slaughter, 42 million Ibs/yr, discharges to POTW
* Flow: 150,000 GPD

* Treatment in Place (TIP): Pretreatment

Capital Costs (one time capital costs)

Anaerobic Chem P

Pretreatment Lagoon Bio Removal Solids Other

Add C SO SO SO SO SO SO

AddC, N, P SO $45,000 $1.45M $600,000 S400,000 S2 M

Anaerobic Chem P
Pretreatment Lagoon Bio Removal Solids Monitoring
Add C SO SO SO SO SO $4,000
Add C, N, P SO $10,000 $290,000 $210,000 $130,000 $6,000

o 1 E A United States Offlce Of Water
A P Environmental Protection
\’ Agency



Example: Indirect Renderer
- Beef and chicken rendering, 28 million lbs/yr, discharges to POTW
* Flow: 22,000 GPD

* TIP: Pretreatment

Capital Costs (one time capital costs)

Anaerobic Chem P
Pretreatment Lagoon Bio Removal Solids Other
Add C SO SO SO SO SO SO
AddC, N, P SO $36,000 $860,000 $22,000 $310,000 S1M
Anaerobic Chem P
Pretreatment Lagoon Bio Removal Solids Monitoring
Add C SO SO SO SO SO $6,000
AddC,N, P SO $10,000 $230,000 $36,000 $34,000 $6,000

g Y EPA United States Office of Water
o Environmental Protection
\’ Agency



Example: Direct Meat Further Processor

- Beef deboning/marinating, 8 million Ibs/yr, discharges to a river
* Flow: 30,000 GPD

* TIP: Pretreatment, partial biological treatment, disinfection

Capital Costs (one time capital costs)

Anaerobic Chem P
Pretreatment Lagoon Bio Removal Solids Other
Add C SO SO SO SO SO SO
Add full N, P SO SO $550,000 $260,000 $110,000 $760,000
Anaerobic Chem P
Pretreatment Lagoon Bio Removal Solids Monitoring
Add C SO SO SO SO SO $6,000
Add total N, P SO SO $180,000 $80,000 $25,000 $8,000

g Y EPA United States Office of Water
o Environmental Protection
\’ Agency



Example: Direct Poultry Slaughterhouse
* Chicken slaughter and cutting/seasoning, 190 million Ibs/yr, discharges to river
* Flow: 700,000 GPD

* TIP: Pretreatment, partial biological treatment, disinfection

Capital Costs (one time capital costs)

Anaerobic Chem P
Pretreatment Lagoon Bio Removal Solids Other
Add partial N, P SO SO SO $890,000 $200,000 $900,000
Add full N, P SO SO S1.5M $890,000 $550,000 S2.4 M
Anaerobic Chem P
Pretreatment Lagoon Bio Removal Solids Monitoring
Add partial N, P SO SO SO $850,000 $180,000 $6,000
Add total N, P SO SO $130,000 S$850,000 $480,000 $7,000

o 1 E A United States Offlce Of Water
A P Environmental Protection
\’ Agency



Implementation schedule

* Existing Direct dischargers limits would be implemented as permits are renewed
according to their 5-year permitting cycle.

* Existing Indirect dischargers would have to comply with pretreatment standards no
later than 3 years after the final rule is published.

* Would be required to submit to the Control Authority a report which contains the information